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GALFRE P FRD 210-320 Parts List

QUANTITY
CODE DESCRIPTION DATA TAV. POS. == om0
0001FRDPT1G PLASTIC CAP D50.5 d35.2 H8 1 1 1
0002FRDPT1G PIN ATTACHMENT CYLINDER D30 L230 1 2 1
0003FRDPT1G GREASE NIPPLE M8X1 1 3 4
0004FRDPT1G BUSHING FOR SUP. TURNBUCKLE ST D ext51 D_int35 L71 1 4 1
0005FRDPT1G SPACER BUSHING D ext48 D_int 31 L26 1 5 2
0006FRDPT1G HEADGEAR ATTACHMENT 96x150x191 1 6 1
0007FRDPT1G LONG PLASTIC BUSHING D _ext35 D _int30.5 L33 WITH COLLAR D47 1 7 3
0008FRDPT1G PIN FOR HEADGEAR D23.8 L159.5 WITH M18 THREAD 1 8 1
0009FRDPT1G TURNBUCKLE STAFF D22 L1128 WITH M22 THREAD 1 9 1
0010FRDPT1G TURNBUCKLE STAFF COVER D_ext57 D_int44 L645 1 10 1
0011FRDPT1G SPRING FOR TURNBUCKLE STAFF COMPRESSION SPRING 1 11 1
0012FRDPT1G WASHER D_ext47 D_int26 L5 1 12 4
0013FRDPT1G WASHER 1 13 1
0014FRDPT1G SPRING FOR LIGHTENING LIFTING SYSTEM _|TRACTION SPRING L0=452 1 14 1
0015FRDPT1G SHORT PLASTIC BUSHING D ext48 D int 31 L17 1 15 1
0016FRDPT1G TURNBUCKLE SUPPORT 1010x60 SP15 1 16 1
0017FRDPT1G LOCKING PIN D35 L246.8 WITH M20 THREAD 1 17 1
0018FRDPT1G HYDRAULIC CYLINDER ONE-EFFECT CYLINDER 1 18 1
0019FRDPT1G 3 POINT FRAME 1 19 1
0020FRDPT1G PIN FOR 3PT D25 L117 1 20 1
0021FRDPT1G PIN FOR LIFTING SYSTEM ATTACHMENT D30 L1285 1 21 1
0022FRDPT1G JOINT FOR ATTACHMENT TO FRAME 100x170x503 D_ext63.3 1 22 1
0023FRDPT1G LOWER LINK PIN D26.8 - D35 L2580 1 23 1
0024FRDPT1G STAND 1175x380 PIPE D42 SP2.5 1 24 1
0025FRDPT1G KNOB FOR UNCOUPLING LEVER D25 L70 1 49 1
0026FRDPT1G ROLL PIN SELF-LOCK PIN D8 L50 1 26 4
0027FRDPT1G LEVER FOR UNCOUPLING 50x113 SP10 1 51 1
0028FRDPT1G RPIN "R" SNAP PIN F5 1 28 1
0029FRDPT1G WASHER D _ext60 D_int19 L5 1 29 1
0030FRDPT1G WASHER D ext48 D_int3l L1 1 30 2
0031FRDPT1G WASHER D _ext66 D_int36 L5 1 31 1
0032FRDPT1G SELFLOCKING NUT M20 ISO 10511 M20 1 32 1
0033FRDPT1G WASHER D_ext44 D_int25 L4 1 33 2
0034FRDPT1G NUT M22 ISO 4032 M22 1 34 1
0035FRDPT1G SNAP PIN RING SNAP PIN D8 L45 1 35 2
0036FRDPT1G SCREW M12X50 ISO 4014 M12x50 1 36 2
0037FRDPT1G PLASTIC BUSHING D _ext70 D_int64.5 L44 WITH COLLAR D82 1 37 2
0038FRDPT1G SELFLOCKING NUT M18 ISO 10511 M18 1 38 1
0039FRDPT1G WASHER D_ext40 D_int19 L6 1 39 1
0040FRDPT1G HYDRAUILIC RUBBER HOSE 1 40 1
0041FRDPT1G WASHER 31-47X5 D ext47 D_int31 L5 1 41 2
0042FRDPT1G ROPE CLAMP CLAMP FOR D6 ROPE 1 12 1
0043FRDPT1G ROPE D6 NYLON ROPE 1 43 1
0044FRDPT1G KNURL FOR ROPE KNURL FOR D6 ROPE 1 a4 1
0045FRDPT1G CONNECTING ROD WITH EYELET D12 L260 WITH M12 THREAD 1 45 1
0046FRDPT1G SELFLOCKING NUT M12 ISO 10511 M12 1 16 3
0047FRDPT1G WASHER D ext24 D_intl3 L2.5 1 47 3
0048FRDPT1G SCREW M12X45 ISO 4014 M12x45 1 48 1
0049FRDPT1G SPACER D ext48 D _int31 L12 1 49 1
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GALFRE P FRD 210-320 Parts List

QUANTITY
CODE DESCRIPTION DATA TAV. POS. 210 | 245 | 285 | 320
0001FRDPT2G METAL SHEET FORE GUARD 2 1 1
0002FRDPT2G SELFLOCKING NUT M10 ISO 10511 M10 2 2 10
0003FRDPT2G WASHER D_ext24 D_int13 L2 2 3 10
0004FRDPT2G SCREW M12x35 ISO 4014 M12x35 2 4 2
0005FRDPT2G CUT WASHER 13-40X6 D_ext40 D_int13 L6 WITH CUT 2 5 2
0006FRDPT2G WAVED WASHER 13-24X1 DIN 137A D12 2 6 2
0007FRDPT2G BITE WASHER DIN 6798A D12 2 7 2
0008FRDPT2G BELT SPB 25-80 2 8 1
0009FRDPT2G THREADED PIN M10 D20 L136 WITH 2 M10 THREAD 2 9 5
0010FRDPT2G SMALL PULLEY 4 THROATS D_ext 167 L80 2 10 1
0011FRDPT2G BIG PULLEY 4 THROATS D_ext 330 L80 2 11 1
0012FRDPT2G METAL SHEET REAR GUARD 2 12 1
0013FRDPT2G WASHER D_ext48 D_int36 L2 2 13 1
0014FRDPT2G WASHER D_ext48 D_int36 L4 2 14 1
0015FRDPT2G WASHER D_ext40 D_int19 L3 2 15 2
0016FRDPT2G FRAME SUPPORT 72x202x1126 2 16 1
0017FRDPT2G RUBBER PAWL D50 L85 2 17 1
0018FRDPT2G BEARING 6307 80x35x21 2 18 2
0019FRDPT2G SELFLOCKING NUT M6 1ISO 10511 M6 2 19 3
0020FRDPT2G PLASTIC BUSHING D_est35 D_int30.5 L29.5 WITH COLLAR D47 2 20 2
0021FRDPT2G MAIN PIVOT 190x200x255 2 21 1
0022FRDPT2G HEX PIN D26 L206 S40 2 22 1
0023FRDPT2G THREADED TURNBUCKLE L305 M14 2 23 1
0024FRDPT2G KEY DIN 6885 10x8x50 2 24 1
0025FRDPT2G GROUP COMPLETE (TAV.3) 2 25 1
0026FRDPT2G JOINT VANE 320x140x15 2 26 1
0027FRDPT2G SECURITY PIN D24 L84 2 27 1
0028FRDPT2G SAFETY HOOK 245x75x10 2 28 1
0029FRDPT2G SAFETY HOOK SPRING TRACTION SPRING L0=66 2 29 1
0030FRDPT2G PRINC SAFETY CLICK 470x45x25 2 30 1
0031FRDPT2G SECOND. SAFETY CLICK 212.5x45x50 SP15 2 31 1
0032FRDPT2G SAFETY SPRING COMPRESSION SPRING L0=80 2 32 1
0033FRDPT2G SCREW M12X150 1ISO 4014 M12x150 2 33 1
0034FRDPT2G CHAIN ATTACHMENT RING D10 2 34 1
0035FRDPT2G SPRING FOR BACKSTAND COMPRESSION SPRING L0=80 2 35 1
0036FRDPT2G SELFLOCKING NUT M12 ISO 10511 M12 2 50 1
0037FRDPT2G ZINC CRICKET M14 zB 2 37 1
0027FRDPT1G R PIN "R" SNAP PIN F5 2 38 1
0039FRDPT2G SCREW M16X35 1ISO 4014 M16x35 2 39 3
0040FRDPT2G SECURITY GUARD D210 L190 2 40 1
0041FRDPT2G TRANSMISSION SHAFT D42 L395 GROOVED 2 41 1
0042FRDPT2G SEEGER RING UNI 7437 DIN 472 D35 2 42 1
0043FRDPT2G RUBBER PAWL D_ext20 D_int15 L14 WITH COLLAR D38 2 43 2
0044FRDPT2G COTTER PIN DIA 5X50 1SO 1234 D5x50 2 44 1
0045FRDPT2G ROLL PIN 6X50 SELF_LOCK PIN D8 L50 2 45 1
0046FRDPT2G WASHER D_ext39 D_int19 L3 2 46 1
0047FRDPT2G SELFLOCKING NUT M14 1ISO 10511 M14 2 47 1
0048FRDPT2G WASHER D_extl2 D_int6.5 L1.6 2 48 3
0049FRDPT2G SCREW M6X20 1ISO 4014 M6x20 2 49 3
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GALFRE P FRD 210-320 Parts List

QUANTITY
CODE DESCRIPTION DATA TAV. POS. 210 | 245 | 285 | 320
0001FRDPT3G PLASTIC BUSHING D_ext96 D_int90.5 L30 WITH COLLAR 100.5 3 1 2
0002FRDPT3G RING OR D_ext 39.83 SP.2.62 3 2 1
0003FRDPT3G OR BUSHING D_ext45 D_int35 L34 3 3 1
0004FRDPT3G RETAINING RING 45X72X10 D_ext72 D_int45 L10 3 4 2
0005FRDPT3G COVER FLANGE D_ext 162 L48 3 5 18
0006FRDPT3G SCREW M10X25 ISO 4014 M10x25 3 6 2
0007FRDPT3G BEARING 62072RS1 35X72X17 3 7 2
0024FRDPT2G KEY DIN 6885 10x8x50 3 8 1
0009FRDPT3G TRANSMISSION SHAFT D35 L288 3 9 1
0010FRDPT3G KEY DIN 6885 10x8x40 3 10 1
0011FRDPT3G GEARBOX 182x203x250 3 11 1
0012FRDPT3G FLUTED GEAR 13/8 745 3 12 1
0013FRDPT3G WASHER D_ext20 D_int10.5 L2 3 13 2
0014FRDPT3G STOPPER WITH AUCTION 3/8 GAS G3/8 THREAD 3 14 1
0015FRDPT3G SCREW M12X50 1ISO 4762 M12x50 3 15 8
0016FRDPT3G STOPPER VENT OIL 3/8 Gas G3/8 THREAD 3 16 1
0017FRDPT3G CONICAL CROWN 720 D_int35 L46 3 17 1
0018FRDPT3G RETAINING RING 35X72X10 D_ext72 D_int35 L10 3 18 1
0019FRDPT3G PINION WITH SHAFT 79 D35 L200 GROOVED 3 19 1
0020FRDPT3G BEARING 6307 2RS1 35X80X21 3 20 1
0021FRDPT3G SEEGER RING UNI 7436 DIN 471 D35 3 21 1
0022FRDPT3G SEEGER RING UNI 7437 DIN 472 D80 3 22 2
0023FRDPT3G RETAINING RING 35X80X10 D_ext80 D_int35 L10 3 23 1
0024FRDPT3G SEEGER RING UNI 7437 DIN 472 D85 3 24 1
0025FRDPT3G SEEGER RING UNI 7436 DIN 471 D45 3 25 1
0026FRDPT3G BEARING 62092RS1 45X85X19 3 26 1
0027FRDPT3G BUSH HOLD BEARING D_est100 D_int75 L30 3 27 1
0028FRDPT3G RING OR D_est109 SP5 3 28 1
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GALFRE P FRD 210-320 Parts List

QUANTITY

CODE DESCRIPTION DATA TAV. POS. 10T 225 T 285 T 320
0001FRDPT4G PLASTIC CAP D91L11 WITH COLLAR D100 4 1 2 2 2 2
0002FRDPT4G SPECIAL FLANGE SCREW M10X20 ISO 1665 M10x20 4 2 30 36 42 48
0003FRDPT4G SELFLOCKING NUT M20X1.5 1ISO 10511 M20x1.5 4 3 5 6 7 8
0004FRDPTA4G WASHER ISO 7089 D20 4 4 5 6 7 8
0005FRDPT4G DISC WITH DRUM WITH CONVOY H234 4 5 2 2 2 2
0006FRDPTA4G EXAGONAL NUT M12 ISO 4161 M12 4 6 10 12 14 16
0007FRDPT4G BUSHING D114 L25.5 GROOVED 4 7 5 6 7 8
0008FRDPT4G BEARING 6306 2RS1 30X72X19 4 8 10 12 14 16
0009FRDPT4G SPECIAL SCREW M10x35 4 9 20 24 28 32
0010FRDPT4G RIGHT KNIFE 40x108 SP4 4 10 5 6 7 8
0011FRDPT4G SCREW FOR KNIFE M12x15 4 11 10 12 14 16
0002FRDPT2G SELFLOCKING NUT M10 ISO 10511 M10 4 12 20 24 28 32
0013FRDPT4G BEARING SUPPORT FLANGE D155.2 L48.7 4 13 5 6 7 8
0014FRDPTA4G SPACER BUSHING D_ext40 D_int30 L14 4 14 5 6 7 8
0015FRDPT4G RING OR D_ext28.25 SP2.62 4 15 5 6 7 8
0016FRDPTA4G RETAINING RING 40X56X8 D_ext56 D_int40 L8 4 16 5 6 7 8
0017FRDPT4G ROTOR GEAR WITH SHAFT Z=34 D_ext102 L100 GROOVED SHAFT 4 17 5 6 7 8
0018FRDPT4G DISC FLANGE COVER D120 L29.5 4 18 3 4 5 6
0019FRDPT4G DISC 400x240x39 4 19 3 4 5 6
0020FRDPT4G LEFT KNIFE 40x108 SP4 4 20 4 6 6 8
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GALFRE P FRD 210-320 Parts List

QUANTITY

CODE DESCRIPTION DATA TAV. POS. 10T 225 T 285 T 320
0001FRDPT5G210 |TUB COVER 1856x245 SP8 5 1 1 0 0 0
0001FRDPT5G245 |TUB COVER 2150x245 SP8 5 1 0 1 0 0
0001FRDPT5G285 |TUB COVER 2512x245 SP8 5 1 0 0 1 0
0001FRDPT5G320 |TUB COVER 2806x245 SP8 5 1 0 0 0 1
0002FRDPT5G210 |TUB 1856x215x38 5 2 1 0 0 0
0002FRDPT5G245 |TUB 2150x215x38 5 2 0 1 0 0
0002FRDPT5G285 |TUB 2512x215x38 5 2 0 0 1 0
0002FRDPT5G320 |TUB 2806x215x38 5 2 0 0 0 1
0003FRDPT5G EXTERNAL SLIPPING SUPPORT 512x455x35 SP8 5 3 1 1 1 1
0009FRDPTA4G SPECIAL SCREW M10X35 5 4 38 44 36 48
0005FRDPTS5G SPECIAL SCREW M10x25 5 5 30 36 56 62
0006FRDPT5G SPECIAL SCREW M10x65 5 6 5 6 7 8
0007FRDPT5G SPECIAL SCREW M20x30 5 7 11 12 15 16
0008FRDPT5G BUSH HOLD BEARING D_ext40.05 L32.5 5 8 11 12 15 16
0009FRDPT5G WASHER D_ext52 D_int41 L3 5 9 11 12 15 16
0010FRDPT5G BEARING 6208 N 40x80x18 5 10 11 12 15 16
0022FRDPT3G SEEGER RING UNI 7437 DIN 472 D80 5 11 11 12 15 16
0012FRDPT5G FREE GEAR 745 Z=45 D_ext143.4 D_int80 L16 5 12 6 10 10 14
0013FRDPT5G SPECIAL NUT M20x2.5 5 13 11 12 15 16
0014FRDPT5G FREE GEAR Z=36 D_ext117 D_int80 L16 5 14 5 2 5 2
0015FRDPT5G SCREW M12X45 1ISO 4762 M12x45 5 15 8 8 8 8
0016FRDPT5G SCREW M8X25 ISO 4762 M8x25 5 16 4 4 4 4
0017FRDPT5G HEX NUT M12 1ISO 4032 M12 5 17 8 8 8 8
0018FRDPT5G HEX NUT M8 ISO 4032 M8 5 18 4 4 4 4
0019FRDPT5G SCREW M12x30 1ISO 4014 M12x30 5 19 2 2 2 2
0020FRDPT5G WASHER ISO 7089 D12 5 20 2 2 2 2
0021FRDPT5G SELFLOCKING NUT M12 1ISO 10511 M12 5 21 2 2 2 2
0002FRDPT4G SPECIAL FLANGE SCREW M10X20 ISO 1665 M10x20 5 22 2 2 2 2
0023FRDPT5G INTERNAL SLIDE PLATE 568x220x210 SP6 5 23 1 1 1 1
0024FRDPT5G ASYMMETRICAL SLIDE PLATE 350x45x378 5 24 2 1 2 1
0025FRDPT5G SYMMETRICAL SLIDE PLATE 350x45x378 5 25 3 5 5 7
0026FRDPT5G SPACER BUSHING D_extl6 D_intll L28 5 26 5 6 7 8
0027FRDPT5G HEXAGONAL NUT M10 1ISO 4161 M10 5 27 73 86 99 118
0028FRDPT5G OIL CAP 3/8 GAS 3/8 GAS THREAD 5 28 2 2 2 2
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GALFRE P FRD 210-320 Parts List

QUANTITY

CODE DESCRIPTION DATA TAV. POS. 10T 225 T 285 T 320
0001FRDPT6G210 |SAFETY CURTAIN 210 6 1 1 0 0 0
0001FRDPT6G245 |SAFETY CURTAIN 245 6 1 0 1 0 0
0001FRDPT6G285 |SAFETY CURTAIN 285 6 1 0 0 1 0
0001FRDPT6G320 |SAFETY CURTAIN 320 6 1 0 0 0 1
0002FRDPT6G210 |UPPER FRAME 210 6 2 1 0 0 0
0002FRDPT6G245 |UPPER FRAME 245 6 2 0 1 0 0
0002FRDPT6G285 [UPPER FRAME 285 6 2 0 0 1 0
0002FRDPT6G320 |UPPER FRAME 320 6 2 0 0 0 1
0003FRDPT6G SCREW M10X25 1ISO 7380 M10x25 6 3 8 8 8 8
0004FRDPT6G210 |SAFETY CARRIER 210 6 4 1 0 0 0
0004FRDPT6G245 |SAFETY CARRIER 245 6 4 0 1 0 0
0004FRDPT6G285 |SAFETY CARRIER 285 6 4 0 0 1 0
0004FRDPT6G320 |SAFETY CARRIER 320 6 4 0 0 0 1
0002FRDPT2G SELFLOCKING NUT M10 ISO 10511 M10 6 5 7 7 7 7
0006FRDPT6G SCREW M10X90 1ISO 4014 M10x90 6 6 2 2 2 2
0007FRDPT6G SCREW M10X30 ISO 7380 M10x30 6 7 1 1 1 1
0008FRDPT6G FIX-SWATHER REINFORCEMENT 710x35 SP8 6 8 1 1 1 1
0009FRDPT6G FIX-SWATHER 970x278 SP2 6 9 1 1 1 1
0010FRDPT6G SCREW M12X45 1ISO 4014 M12X45 6 10 6 6 6 6
0020FRDPT5G WASHER ISO 7089 D12 6 11 10 10 10 10
0021FRDPT5G SELFLOCKING NUT M12 1ISO 10511 M12 6 12 10 10 10 10
0013FRDPT6G SCREW M12X100 ISO 4014 M12X100 6 13 4 4 4 4
0014FRDPT6G FRONT SAFETY CURTAIN 285 6 14 1 0 0 0
0014FRDPT6G210 |FRONT SAFETY CURTAIN 210 6 14 0 1 0 0
0014FRDPT6G245 |FRONT SAFETY CURTAIN 245 6 14 0 0 1 0
0014FRDPT6G320 |FRONT SAFETY CURTAIN 320 6 14 0 0 0 1
0015FRDPT6G SAFETY CURTAIN CAP D23 L17 6 15 4 4 4 4
0016FRDPT6G LATERAL FRAME SUPPORT ATTACHMENT 130x100x12 6 16 1 1 1 1
0017FRDPT6G SCREW M12X40 1ISO 10642 M12x40 6 17 4 4 4 4
0018FRDPT6G DRUM D186 L194 SP4 6 18 1 1 1 1
0019FRDPT6G EXTERNAL SWATHER 602x410 SP2 6 19 1 1 1 1
0020FRDPT6G LATERAL FRAME SUPPORT 6 20 1 1 1 1
0021FRDPT6G SCREW M10X100 1ISO 4014 M10X100 6 21 2 2 2 2
0022FRDPT6G FLAT ROD 106x36x8 6 22 1 1 1 1
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GALFRE P FRD 210-320 Parts List

CODE

DESCRIPTION

DATA

TAV.

POS.

QUANTITY

210

245

285

320

0001FRDPT7G

PTO SHAFT WITH FREE WHEEL

1

1
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